Fonderie Sime S.p.A. - Via Garbo, 27 - 37045 Legnago (VR) - www.sime.it
Tribunale Verona 13531 - R.E.A. VR 171357 - C.C.P. 19423375 - N° Mecc. VR 014435
Capitale Sociale Euro 5.521.200 int. versato - Codice Fiscale/Partita IVA n. IT 01275930236

Comfort Ambiente - Via Garbo, 27 - 37045 Legnago (VR)

Tel +39 0442 631111 - Fax Servizio Commerciale: Italia +39 0442 631291 - Estero +39 0442 631293
Fax Servizio Tecnico +39 0442 631292 - Fax Ufficio Acquisti +39 0442 631292 - Fax Amministrazione +39 0442

631336

8115301 ESTELLE HE 4 ErP

- ESTELLE 3-4-5-6-7 HE ErP

ESTELLE 3-4 HE ErP

Position Code Description Where used
001 6274401 Front section

002 6274601 Intermediate section

003 6274507 Rear section

004 6000402 Push nipple 2"

005 6000586 Tie-rod M10x381



006
007
008
009
010
o011
012
013
014
018
019
020
021
025
026
027
028
029
030
031
032
033
034
035
036
037
038
039
040
041
042
043
044
045
046
047
048
049
050
051
052
053
054
055
056
057
058
059
060
061
065
066
067
068
069
070
071
072
073
074
075
076
078
079
080
081

083
084
085
086
087
088
089
090
091
092

6268431
2030231
2041001
2041114
5000000
2041030
6990460
5167759
6990440
6174802
6020100
6047400
2005001
6009536
6189576
6275161
2000035
6301551
2015000
6301651
6071222
6071212
6301751
2003000
2010102
6282161
2051000
6298913
6001501
6299701
6299801
6300100
6300001
6001400
6247351
6155472
6001761
6044015
6230951
6013550
6299000
2211000
6268801
2000008
6283601
6269003
1232403
6112306
5195506
2000025
6278932
6326966
6326963
6300407
6248820
6120580
2030228
6326970
6265041
6326961
6120502
2041113
6179102
2051125
6034121
6277218
6277201
6265042
6265040
6250155
6250156
6250154
6301771
6301661
6321422
6321432
6321433

Tie-rod M10x435

Gasket @ 42x55x2

Plug 1-1/4"

Reducer 1-1/4"x1/2"

Bulb holder 1/2" L=120

Plug 1/4" Zn

Higher turbolator

Lower turbolator kit

Central turbolator

Sight frame insulation

Sight glass

Sight frame

Self threading screw M4x8
Side panels rear fixing bracket
Casing sides fixing bracket
Front closing panel

Screw Hex.H. M10x60
Casing left hand side panel
Spring clip

Casing right hand side panel
Casing rear lower panel
Casing rear upper panel
Casing top cover

Pin M5 Zn

Nut M5 ZnCr

Front panel angular

Contact spring

Control panel

Boiler stat

Black switch frame

Push button black switch
Support cap

Switch cap

H.L. stat 100°C

Cap thermostat

Plastic cover

Thermometer 0-120°C

Green signal lamp

Knob

White switch

Control panel protecting cover
Terminal strip

Door hinge

Screw Hex.H. M8x16 ZnCr
Combustion chamber door
Front door insulation

Glass fiber @ 15

Door hinge bolt

Front panel with angular
Screw Hex.H. M6x12 ZnCr
Exchanger water-smoke

Lip seal silicone @ 130 pipe
Lip seal EPDM exit @130 pipe
Extension g 131 for exchanger
Lip seal for @ 130 pipe
Nipple 1 1/4" x 3/4" MIM
Gasket @ 17x24x2
Obstruction group x 22 plate
Return pipe

Rectangular gasket x 22 plates
Nipple 3/4"x3/4" OT
Reducer 1-1/4"x3/4"

Drain cock 1/2"

Clamp diam. 26

Pressure relief valve drain pip
Pipe adapter / water trap
Water trap

Pipe connect. boiler exchanger
Flow pipe

Pipe supporting bracket
Casing rear lower panel
Rear upper panel

Casing top cover
Casing hand side panel

Top support bracket

Right lateral support bracket
Left lateral support bracket



093
094
095
096
700
702

6321434
6070814
2041113
6017211
6185501
5194822

Exchange front support bracket
Extension M.M. 3/4"x50
Reducer 1-1/4"x3/4"

Manual air vent 1/4"

Lead for burner connection
Control panel assembly



